
 

 

 

 
MINISTRY OF WATER AND ENVIRONMENT 

INTERGRATED WATER MANAGEMENT AND DEVELOPMENT 

PROJECT  

 

ENVIRONMENTAL AND SOCIAL IMPACT ASSESSMENT REPORT FOR 

ENYAU WATER SUPPLY SYSTEM  

IN TEREGO & YUMBE DISTRICT 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

DEVELOPER                      PREPARED BY 
Ministry of Water and Environment     

P.O Box 20026 

Tel+256414505942/+2564144505945 

Email mwe@mwe.go.ug  or ps@mwe.go.ug  

Kampala 

 

 

 

 

MARCH 2023

 

Plot 39 – Babiha Avenue, Kololo 
P.O. Box 10950 Kampala.  

Email: ecoserv.ug@gmail.com  

Tel: +256774 181912 
 

 

mailto:mwe@mwe.go.ug
mailto:ps@mwe.go.ug
mailto:ecoserv.ug@gmail.com


 ESIA Report for the Enyau Water Supply System, Terego & Yumbe District                        Page | ii  
[...]

 ESIA Report for the Enyau Water Supply System, Terego & Yumbe District                        Page | 21  

 

and the surrounding environment were taken using digital cameras to record empirical 

evidence as presented in the various sections of the report. 

 

1.5.9 Visual Observation 

The consultant’s visual and intellectual judgment was also used to influence the kind of 

mitigation measures that have been suggested in this report. 

 

1.5.10 Impact screening 

Checklists structured on the basis of environmental components in the case of the biophysical 

environment, and of socio-economic concerns in the case of activities, man-made structures, 

institutions or likely demographic-economic changes by the proposed project were used for 

the preliminary screening of the major impacts. Both National (As presented by NEMA) and 

international EIA checklist were used. Major impacts were defined for the selected aspects of 

the biophysical and socio-economic environment. 

 

1.5.11 Assessment, evaluation and analysis of potential adverse impacts 

Assessment of direct and indirect; immediate and long term; permanent and temporary 

impacts of the project was done according to their nature and availability of adequate data to 

enable predictive analysis. The assessment sought to: 
• Distinguish between impacts that are of most concern (and therefore need to be 

avoided, mitigated or compensated) and those that are considered less important; 

• Organize measures of significance in a way that allows a comparison of alternative 

project sitting/locations, and 

• Facilitate communication of results to the concerned stakeholders and the Developer 

for appropriate decisions and implementation strategy. 

 

1.5.12 Report writing 

Findings of the study, discussion and recommendations were then compiled and presented 

in this report. 

 

1.5.13 Structure of the Environmental Impact Statement 

The structure of this EIS was derived from the TOR for EIA presented and approved by 

NEMA. The main sections are:  Executive Summary; Introduction; Project description; Policy, 

Legal and Institutional Framework; Description of the environment (Bio-physical and Social 

economic); Public Consultation and Disclosure, Analyses of alternatives; Environmental 

impacts & mitigation measures; Environmental Management Plan; Recommendations & 

Summary conclusions; and Appendices 

 



 ESIA Report for the Enyau Water Supply System, Terego & Yumbe District                        Page | 22  

 

2 PROJECT DESCRIPTION 

 

2.1 Introduction  

The Ministry of Water & Environment through The Rural Water Supply and Sanitation sub-

sector intends to undertake water supply and sanitation systems to improve the prevailing 

undesired water supply situation in selected areas of Terego and Yumbe districts using water 

from River Enyau. 

 

The proposed WSS under project shall comprise of surface water abstraction, treatment, 

transmission main to storage reservoir, primary and secondary distribution systems as well 

as yard connections. Figure 2.1 presents the process flow of Enyau GFS water supply 

system. The project will also support solar power system for the scheme. The scheme shall 

also have public sanitation facilities and a water office. During the construction phase, 

auxiliary facilities such as workers camp, and materials storage yards shall also be 

established. In addition, the project shall support water source/catchment protection activities 

to preserve the quantity and quality of the water at the planned water sources. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 2.1:  The Schematic process diagram of Enyau GFS Water Supply System 

 



 ESIA Report for the Enyau Water Supply System, Terego & Yumbe District                        Page | 23  

 

2.2 Design Overview – Water Supply  

The current designed Water Supply System is entirely gravity fed comprising an intake on 

River Enyau abstracting 2,977m3/day which translates to 0.0345 m3/s. According to the 

feasibility study report prepared by Alliance Consultants Ltd, the design considered the 

technical, social, water resources, environmental and financial considerations.  

 

The flows for Enyau River are as follows; 

R. Enyau   - Q95 flow – 0.09 m3/s 

        - Mean discharge – 10.32 m3/s 

        - Minimum discharge – 1.67 m3/s 

        -Maximum discharge – 26.06 m3/s 

 

The scheme components shall include; an intake, raw water main, water treatment plant, 

transmission mains, reservoirs and distribution networks. The scheme shall also include 

water office and sanitation facilities. The design for each component is described as follows;  

 

The design for each component is described as follows;  

• Intake with a diversion weir length of approximately 26.06 m intake chamber of 1m, 

depth of overflow weir of 0.03 m while inlet chamber weir depth shall be 0.13m and 

0.066m3/s will be abstracted. 

• Intake chamber of 1m width and settling length 3.1 m 

• Coarse and fine screens of spacing 30 mm and 10 mm between bars, respectively 

• 7.4 km transmission main of 400 mm pipe size 

• Two baffled flocculation tanks with 5 compartments each of 1.1 m width, effective 

depth 2.7 m and length 3.4 m 

• Two horizontal flow tanks each of width 5.6 m and length 16.8 m 

• Two filter beds each 3.7x3.7 m  

• Backwash water pumped from a clear well to the elevated tank of capacity 120m3 

• A clear tank 5.3 m wide, 2 m deep and 7.95 m long 

• Chlorine dosing done through OD 20 mm pipe into the tank while alum dosing will be 

located to the flocculators 

• 15km of DN 250 mm gravity mains starting from the clear water well at the water 

treatment plant to reservoirs 

• 45 kms of primary distribution mains table 2.1 (Mvepi Zone 3 - 4.3 kms, Mvepi Zone 2 

and 3 – 13.5 kms and Mvepi Zone 1 and 2, Ariwa Sub County and Bidi Bidi Zone 5 – 

27.4 kms). 

• 4 reservoir tanks as in presented in table 2.2 below.  

 



 ESIA Report for the Enyau Water Supply System, Terego & Yumbe District                        Page | 24  

 

2.2.1 Treated water primary distribution network 

The total length of the treated water primary distribution network for Enyau Water Supply 

System was approximated at 45,215 meters as presented in table 2.1 below.  

 

Table 2.1: Summary of treated water primary distribution network for Enyau WSS 

Mvepi Zone 3, Pipe Size (mm) Length (M) 

OD 75 3,280 

OD 50 1,024 

TOTAL 4,304 

Mvepi Zone 2 and 3 Distribution Network, Pipe Size (mm) Length (m) 

OD 200 8,060 

OD 90 3,861 

OD 75 1,610 

TOTAL 13,531 

Mvepi Zone 1 and 2, Ariwa Sub County and Bidi Bidi Zone 5  
Pipe Size (mm) 

Length (m) 

OD 250 17,200 

OD 200 3,140 

OD 160 7,040 

TOTAL 27,380 

Grand total  45,215 

 

2.2.2 Storage tanks 

The design consideration for Enyau Water Supply System consists of 4 storage tanks 

targeting sub-counties of Udupi, Omugo & Uriama in Terego district and Ariwa in Yumbe 

district as presented in table 2.2 below. Reservoir capacities shall be 30% of the maximum 

day water demand (6pm to 6am) considering ideal consumption patterns in areas where 

piped Water Supply Systems exist and the operational time of 24 hours. 

 

Table 2.2(a): Reservoirs for River Enyau Water Supply System 

No Reservoir details  

1 30m3 (Ground reinforced concrete) to supply part of Mvepi Zone 3 

2 200m3 (Ground reinforced concrete) to supply part of Mvepi Zone 2 and 3 

3 653m3 (Steel tank) to supply part of Mvepi Zone 1 and 2 

4 Ariwa sub county and Bidi Bidi zone 5 

 

The coordinates of key project features are presented in table 2.3 below 

 

Table 2.2(b): Coordinates of the key project sites and features 

S/No Project Feature Coordinates in UTM-WGS 84 

  Easting (meters) Northing (Metres) 

1 Intake Point 357783 294921 

2 Water Treatment Plant 356578 301311 



 ESIA Report for the Enyau Water Supply System, Terego & Yumbe District                        Page | 25  

 

3 Tank 1 360026 298624 

4 Tank 2 356373 303303 

5 Tank 3 361364 308748 

6 Tank 4 362095 317661 

 

2.2.3 Proposed Sanitation/Public Toilet Facilities/Water Office 

Under Enyau Water Supply Systems, two 9-stance public water borne toilets shall be 

constructed at markets/parks, one in each of the project host districts. Yumbe district 

authorities identified Okuban Market as a suitable candidate to host the proposed public toilet.  

Terego district administration was not able to agree on a specific location but promised to 

discuss this further and would revert to MWE at later date on where to locate the public toilet.   

The toilet facilities shall have a section for female users and a section for male users. The 

section for female users shall comprise 3 stances plus 1 stance for persons with disabilities 

while the section for male users shall comprise 2 stances plus 1 stance for persons with 

disabilities plus urinals. In addition, the project shall construct a water office which will be 

used for managing the WSS. The location of the water office has not been determined yet. 

 

2.3 Detailed Design of the Intake and Treatment Plant 

The proposed water treatment plant will have a conventional design.  It will consist of several 

treatment processes.  These include: (1) Collection; (2) Screening; (3) Chemical Addition; (4) 

Coagulation and Flocculation; (5) Sedimentation and Clarification; (6) Filtration; (7) 

Disinfection; (8) Storage; (9) and Distribution.  

 

Collection – The source water for the water treatment plant is River Enyau.  An intake wire 

will divert some of the river water through coarse and fine screens to a water pipeline which 

will transport the water to the treatment plant.   

 

Screening and Straining– Water from an open source like Enyau river contains varying 

amounts of suspended and dissolved materials.  This material may include turbidity, colour, 

fish, plants, trash, etc.  The material may be organic or inorganic, suspended or dissolved, 

inert or biologically active, and vary in size from colloidal to a tree trunk.  Some of these larger 

items can impede equipment in the treatment process, such as a tree limb getting stuck in a 

water pump impeller.  Therefore, the first process in conventional water treatment is to screen 

or strain out the larger items.  This is accomplished using a large metal screen called a bar-

screen, which is placed in front of the water source intake.  Large items are trapped on the 

screen as the water passes through it.  These screens   shall routinely be raked or cleaned 

off.  

 

Chemical Addition– Once the pre-screened source water is received into the treatment 

plant, chemicals are added to help make the suspended particles that are floating in the water 



 ESIA Report for the Enyau Water Supply System, Terego & Yumbe District                        Page | 26  

 

clump together to form a heavier and larger gelatinous particle called floc.  In this process, a 

chemical is added that reacts with the natural alkalinity in solution to form an insoluble 

precipitate.  These chemicals are called coagulants.  The coagulants that will be used for this 

project is alum. 

 

Coagulation and Flocculation- A rapid mix unit shall be used where the coagulant is added 

to the water to provide a very quick and thorough mixing.  The water mixing is then slowed to 

allow the water to come in contact with the forming floc and allow it to increase in size.  The 

continued mixing must be gentle to allow the floc to grow and gain weight, but fast enough to 

keep it in suspension until you are ready for it to settle in the clarifiers.  The process of adding 

a chemical to cause the suspended material to “clump” into larger particles is called 

flocculation or coagulation.  The treatment unit where coagulation and flocculation are 

performed is called the “flocculator”.  

 

Sedimentation and Clarification– Once the flocculation process is complete, the water then 

passes over the weir in the flocculator and travels to the centre of the clarifier, or 

sedimentation basin.  Here, the water makes its way from the centre of the clarifier to the saw 

tooth weir at the perimeter of the unit.  As the water makes its way towards the weir, the large 

floc particles are allowed to settle out to the bottom of the clarifier.  The reason clarification 

occurs before filtration is so the majority of suspended material can be removed prior to 

filtration, which avoids   overloading the filters and thus allowing much more water to be 

filtered before the filters must be backwashed. 

 

Filtration – Clarified water enters the filters from the top.  Gravity pulls the water down 

through the filters where it is collected in a drain system at the bottom of the unit.  There are 

many different types of materials (media) used in filters.  The most common being sand and 

gravel.   

 

Disinfection – Once the water has gone through the filtration process, it is about as clear 

and clean as it can get.  However, there may still be bacteria and viruses remaining.  To 

ensure these are destroyed, there must be a disinfection process employed.  The disinfection 

process to be used for this project is chlorination.  Chlorine is added to the water in an amount 

to ensure all microorganisms are destroyed.  

  

Storage – Once the disinfection process is complete, the water is stored.  Elevated storage 

tanks that provide adequate water availability in the event of emergencies shall be used.   

 

Figure 2.2 below shows a schematic diagram of a conventional surface convention water 

treatment plant 

 



 ESIA Report for the Enyau Water Supply System, Terego & Yumbe District                        Page | 27  

 

 
Figure 2.2: Schematic flow of a typical conventional surface water treatment plant 

 

2.4 Project activities  

2.4.1 Detailed design stage 

The detailed design will inform the specific construction requirements for the project 

infrastructure. The specific activities will include but not limited to the ones outlined below; 

• Detailed analysis of the project drawings and document review from the feasibility 

study; 

• Surveying the intake point and the specific features in the catchment area and 

ensuring all controls are in place. 

• Survey of the water treatment plant site, the topography, elevation and specific 

environmental features and ensuring all land requirements are available. 

• Survey of the transmission and distribution lines and ensuring all sites are available 

and usable. 

• Survey of sites of the reservoir tanks and break pressure tanks and ensuring all sites 

are available and usable. 

• Survey of sanitary facilities sites in institutions and selected sites for public sanitary 

facilities and ensuring all stakeholders are in the know. 



 ESIA Report for the Enyau Water Supply System, Terego & Yumbe District                        Page | 28  

 

• Identification and involvement of all Project Affected Persons and beneficiaries along 

the project lines.  

• Stakeholder involvement and consultation about the project works with both 

government institutions, NGOs and private sector and ensuring all parties are on 

board. 

 

2.4.2 Construction stage 

The construction phase will aim to put in place the following infrastructure or project 

components; 

• Intake weir  

• Raw water main 

• Treatment plant site works (clearing, excavation and leveling) 

• Water Treatment plant components (flocculators, clarifiers, Rapid Sand filters, clear 

water well, Sludge Drying Beds, Chemical house, backwash Pumping house, 

Backwash tank, Plant attendants house, Staff Quarters) 

• Solar power system at the treatment plant 

• Main water transmission lines 

• Primary Distribution lines 

• Six Reservoir tanks 

• Two public toilets 

• A water office 

 

Construction and setting up of the above project components shall involve processes such 